
 
3
3
L
F
P
 

 
2
2
 

3
2
.5
 

 

3
3
L
P
F
 

 

 9 

8
7
.5
P
C
D
 

 

 24
 

 26.5 

 
5
5
P
C
D
 

 42
° 

 87.5PCD 

SOLDER

SOLDER

SOLDER

 20.5 

 6
 

 14 

 3.5 

 6
4
 

2PF 

6
 

 

 

 2  27.5 

 8.8  1.5  2 

 
3
.5
 

 
8
 

 1.5PF 

1-01.16

 

9
.5
 

 M
8
 

 5 

17
 

 

 1 

 1
3
H
E
X
 

 2  4 

1-01.12

11
 

 

6
 

 

 2 

1-01.13

6
P
F
 

9
.5
P
F
 

  

 12.5 

SCALE 1:1.5

R47.5

 40.8 

 R29 

 2
9
.3
 

 R2
9 

 R1.5  40.8 

 7
 

1-01.9

14
 

2
2
 

  

 3 

1-01.11

3PF  

 7
 

14  

 33 

SECTION A-A

15
 

 46.5 

 M
8
 

 6.5 

 2
9
 

 12 

 

 6 

 

 6 

17
 

 2
5
 

 

3
9
  10 

7
6
 

8
6
 

 

 4  4.5 

 2.5 3-2PL 

 7.5  8 

 9.5 

 

 49  5.5 

8
2
 

 3
 

 

 2.5 

 

 
4
9
 

VIEW-A

13mm DEEP

 R2.5 

 5
.8
 

 R
16.5 

SECTION C-C

VIEW-A

 12 

 3.5 

 3 

 

7
0
.5
 

 3.5 

 

 10 

 11 

7
6
 

 

 4 

2
4
 

 

14
R
M
 

 

 
2
6
 

4
8
 

 
4
0
 

 
6
8
 

 3 

 13 

1-01.7

14
R
M
 

17
P
F
 

  

 12 

O-RING

1-01.6

 48 

 3 

1-01.3

 1
4
 

 
4
8
 

 1
6
 

21  

 

 3
4
 

 8
 

30 

 95 

BB

5.5 

 1.5 

7  

 5 

 

 1.5 

 9
 

1-01.14
2PF 

 1
0
 

 
6
 

 

 2  23 

 10 

1-01.9

1-01.11

1-01.11

1-01.12
1-01.13

1-01.14

1-01.16

1-01.6

1-01.5

1-01.7
1-01.8

1-01.1

1-01.2

1-01.3

1-01.4

1-01.10

1-01.17

SCALE 1:1.5

O-RING

1-01.10
 8

2
 

 
3
 

PROJECTION
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NOTES: THE ORIGINAL DRAWINGS WERE DOWNLOADED FROM THE INTERNET. THE ORIGINAL DESIGN AND DRAWINGS WERE BY JERRY E. HOWELL, USA. THE DRAWING TITLE WAS: "BILL"-1906 FOUR CYCLE GAS ENGINE. THIIS ENGINE DRAWN 1.5 TIMES ORIGINAL SIZE AND CONVERTED TO METRIC

No: 01-50-00-SHT-02
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QTY. PART NUMBER
1 01-50-00-1-01-BASE PLATE
1 01-50-00-1-02-CYLINDER
1 01-50-00-1-03-CYLINDER HEAD
1 01-50-00-1-04-EXHAUST VALVE ROCKER ARM PIVOT
2 01-50-00-1-05-ROLLER BEARING 33x14x10
1 01-50-00-1-06-CRANK CASE VENT
1 01-50-00-1-07-DUMMY LUBRICATOR
1 01-50-00-1-08-THROTTLE
1 01-50-00-1-09-RADIATOR
1 01-50-00-1-10-WATER PUMP BODY+STAND
1 01-50-00-1-11-MOUNTING PLATE
1 01-50-00-1-12-WATER PUMP INLET PIPE
1 01-50-00-1-13-WATER PUMP OUTLET PIPE
1 01-50-00-1-14-CYLINDERHEAD OUTLET PIPE
1 01-50-00-2-01-CRANK SHAFT
1 01-50-00-2-02-CRANK SHAFT PULLEY+GEAR
1 01-50-00-2-03-CAM+GEAR WHEEL
1 01-50-00-2-04-CAM FOLLOWER ARM
1 01-50-00-2-05-CAM FOLLOWER ROLLER
1 01-50-00-2-06-INLET VALVE
1 01-50-00-2-07-EXHAUST VALVE
1 01-50-00-2-08-EXHAUST VALVE ROCKER ARM
1 01-50-00-2-09-EXHAUST VALVE PUSH ROD
1 01-50-00-2-10-PISTON
1 01-50-00-2-11-CON ROD
1 01-50-00-2-12-TIMING ADVANCE ARM
1 01-50-00-2-13-PULLEY+FAN HUB
1 01-50-00-2-14-FAN DRIVE BELT
1 01-50-00-2-15-WATER PUMP GEAR-1
1 01-50-00-2-16-WATER PUMP GEAR-2
1 01-50-00-M10 DOME NUT
3 01-50-00-M3x12 A-K CYL HEAD SCREW
1 01-50-00-M3x17 A-K GRUB SCREW
4 01-50-00-M3x18 A-K CYL HEAD SCREW
4 01-50-00-M3x5 A-K CYL HEAD SCREW
4 01-50-00-M4 DOME NUT
4 01-50-00-M4x10 A-K C-SINK SCREW 
4 01-50-00-M4x10 A-K CYL HEAD SCREW
12 01-50-00-M4x12 A-K CYL HEAD SCREW
2 01-50-00-M4x30 A-K CYL HEAD SCREW
5 01-50-00-M4x40 A-K CYL HEAD SCREW
3 01-50-00-M4x7 A-K GRUB SCREW
2 01-50-00-M5 DOME NUT
2 01-50-00-M5x11 A-K C-SINK SCREW
4 01-50-00-M6 DOME NUT
4 01-50-00-M6x18 A-K C-SINK SCREW

THE FOLLOWING PARTS/COMPONENTS ARE NOT SHOWN ON 
THESE DRAWINGS:
1) SPARK PLUG. THE BUILDER TO SELECT THE CORRECT 
TYPE OF SPARK PLUG FOR THIS ENGINE.
2) IGNITION SYSTEM. REFER TO SHEET-07 FOR FURTHER 
INFORMATION.
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